ORIGINAL HELICOPTER

= i wGN RN

INSTRUCTION MANUAL




e G 1
Hfifm [1] ¥ v P OWNE, BoEl oo
[2] o PESMIEBE S @ . iiivosavenrins
R YA A o I = N
4] F VO E A ZORT e,
FASTER [1] BB .o eiieeeeenanannnas
[2] A4 7 V= hOML(EFMEL) .........
B v F 7y 7HMEOMYT oo
[4] 7uRetHr—Koty T4 7 ...,
I ¢ T —
R S e R S
#WIE/IN—VIICDOWT ..., R

Ao EER LD, FPERLEETLIHE H ) £,

oD O b N

10
17
20
25

28

29

CONTENTS
PREFACE .. i eee

PREPARATION SECTION
[1] Check the details and quantity of the kit ........
[2] Additional equipment needed to
complete your SST-CONDOR helicopter ........
[3] Tools necessary for assembling .................
[4] Kinds of screws and how to determine their size

ASSEMBLING SECTION
[1] Partialassembling ............ccoiiiiiiin...
(2] Tolal ammemnblBE .. cocevasissonss obpanss i shnss
[3] Assembling the pitch-up mechanism ...........
[4] Setting -up theradioandservos ................
[6] Pinal aoseiBliBg ...cc0iv0ccncnnscncesnnesonss

BEIICOPTER SAFBTY ... cxsanes onasans cosmane vr swpa

The Specification herein shall be subject to change without notice.

10
17
20
25

28

29



X LI

PREFACE

1) RGOS

LOK—PI0ERICDLENERLAL ) 9ND LT RTOEC AL
V=bho A TRBORICANY 3T 5 —-TF,
BRY 7 VI E & B0 7 AR O T & SST-CONDOR & fp B3 L & L 2,

For=hl.F—%
A rvo—¥—HliiE
F—bd— ¥ —{iE

1,500mm(59.1")
280mm(11.0™)

R4 1 " 1,370mm(53.8")
2 iR 4,300g(9.48bs)
By —F, GihSEoERICEIVZLEDY I,
Ty 60~61Jf
A4k PR 9% a8 0 A 4R S5ch- ~Y a7y —FERE 59— Kk

CODTIRYEH S [ SST-CONDOR I~ Fiv | # BB EWF W=7 X8
KhhHe)TEwET,
AR, REOEELERACLTARIE LTV AL ABICRETE &
NTBYDETH, ELVWHIZ LECALEAEOBELREBELEER R
DEPYTLRLAREF Iy TobHN T, XEEBF2 LDV I TELLHE
AT, NNa7y—0EE* T+ CHBLTPLHALELBOTTE Y,
MMLEWBOLENHBOE - -HNEEL2 BHEID TSV,
Ny 7DREDHRIE. MO, EEKFEIZOVWTRIEL»PRET,
F—EaDORR -TENH o 2BEIC i, BFEHTTA, BHEH— FIC
REEDENZ b Hv, coR-—HAXSHEXTI CHELBLATLHR
DEZTHEBET SV, XBEFEETOMELRILTMNENo.Z2EHLTTS
vy,

This SST-CONDOR is one of our ultimate RC helicopters.We have
incorporated all the engineering features that HIROBO has developed for
over ten years. We have named this basic model, that has unlimited
expandability, “SST-CONDOR”.

TECHNICAL SPECIFICATIONS

1,500mm(59.1")
280mm(11.0")
Fuselage length ............. 1,370mm(53.8")
Full-equipped weight ........ 4,3001(9.48bs)

Mainrotorspan .. ......

Tail rotor diameter ..........

This weight may vary depending on associated equipment.
Euging .seivssssssisvissmiss 10cc or .60-.61 cu. in.
Optimumradio .............. 5ch-radio for helicopter

5-servos

Thank you very much for purchasing the HIROBO'S “SST-CONDOR”.
This helicopter has been designed for the aerobatic performance. However,
unless you assemble it correctly, the optimum performance can not be
achieved. And a very dangerous. Condition can be created. Please
carefully read this instruction/assembling manual. Before beginning to
assemble the kit assess the quantity and quality of the parts.

Once you open a parts pack, we are unable to accept a request for the
replacement of missing parts. Should there be any problems, please send
back the user’s card to the SALES DEPT. of HIROBO LTD., after you have
verified with the hobby shop. That the part(s) is defective or missing.



A4 TL—5h(Q3)
Main frame (3)

:E . BH 57 O—s—Ay K
—I—I—- | m ' ﬁ Fuel tank Rotor head

PREPARATION SECTION

(1] ¥ v bORE. BEOWHRZE HBAVLE T,
Check the details and the quantity of this kit

A4 TL—=FKty b
Main blade set

Fr/ E—FrE
AT L—=4L(1) F=TFL—-FK Windshield-Cabin
Tail blade

Main frame (1) AA42TL—=4(2)
Main frame (2)

¢
/




SH—a A= T b e AT G 7 —Jb (8)
Rudder cantrol shalt Tail pipe Tail (8)

ST T -
Landing gear




GYRO
21 %y LMD EL H D
(2] & v MIDEL O #

Additional equipment needed to complete your SST-
CONDOR helicopter. Present

O Wi ——

Sl EDAY AT~ TOK by b HRBTT, — )=
-
—
- —
B ‘

SY—ADEMELHBHELET,

MITWA TORTHBMAAIET T ». SHHHES ¢ A,
BRrELnTY,

Radio Control System

A helicopter radio with a minimum of 5 channels is best [or Lhis kit. B =

A airplane radio can be used but it should be installed with 5 servos. Ad-servo system will not

allow the best performance from your SST-CONDOR and is not recommended. @ AH—R—ENyFY—

BHMAZ—2—-NNyTU-HFLETT,

Starter and Battery
You will need an electric starter and a suitable high capacity battery. The starter must have a

pulley which will operate properly with the belt start system of your SST-CONDOR. The
Hirobo “Z" starter and Hirobo Ni-cd battery are a very good combination. The standard
airplane starter, with a 12 volt automobile battery is also satisfactory.

Z2A 3 — 52— (Bl5%)

@ EQKR—ZAR -2 —gI2ZVTHT2—-0—F
HIROBO Z starter & 12V adapter code ¥ 6,800
12Va0Ah/ Sy 5 1) — 12V7 57 2 —(Bl3k)
¥ 1,000
O ARZZ—2—g12vERER/NyTY—
@ Yy 0O Ordinary starter & 12V automobile battery
o il b 74 [m] 1T . 2> ] ¥) {s
II;PITB'N "(1 ¥ 4;1 ..u ECTHMITRIBET T . BICWLEDHF R T v+ 1 O &Y HBE12VA RS — 4 —
B D RBNETT Usual 12V starter
Gyro
This helicopter can be flown without a gyro. However, the improvement obtained by using a
gyro will enable the beginner to learn more quickly, and the expert to produce better flight. It 12V40Ah
is therefore highly recommended that one be installed. ISy F1) —
12V 40Ah battery



@ WHBA/SyFY—ET— 2B —T— K [3] #ESLICA B TE

Battery for starting & Glowplug clip Tools necessary for assembli ng
EQf—v—215v/iyTU-—¢ e OLBL>F15,20,25,3.0mm ®F5ILLF
T=2AR=3=F Qf ' L-type wrench Plug wrench

@ HIROBO Mars 1.5V battery & P,
Glowplug clip
(¥ v MIR) 2%
(Included in Kit) Diitiena
. 1.5~3.0mm
O 1SVABRNYyFY - F—22-0-F
L5V large-capacity battery & Glowplug clip @ + K5 1/5— 288 @ - K5 14/5— 2880
. s 1~27 *
@M¥ LMK R T Philli dri A
A= BT bOA RS BHNF10~30%DHDE SHOHLET, illips screw driver Flat blade screw driver
No.1 and No.2 Large one and small one

EHAMNVEERRIRCEBVET,

Fuel and fuel pump
A premium fuel is recommended. :
Fuel shall be made by a reliable maker, and it highly recommended that luel has nitromethane ‘ / ‘ /
by the ratio of 10 to 30% ')’ ’
/')

W RERAZIyFIH R IFRIRB RSN LB RIEEI BV ET,

A precision screw driver may be necessary for switch mounting screws of radio receiver.

®mOx/s+ ®+FLF @5 VARLF
i3 S Double-headed wrench Cross wrench Naedle-Nase pliscs
(BEh=X) (G
Fuel pump AU T2 — R AT
(Electric type) BE K T (F#) (= FEA S > 10~30% A Y)
Fuel pump (manual type) Fuel for helicopter
(Containing by 10% to 30%
Nitromethane)

®er-Jr, vI75-
Engine and Muffler



Onya-F13 @Ky g ALLF

Modelling knife Nut driver
M3y FH
For 3mm nut
mat -y
. For 4mm nut
~
5.5mm e
m=y/ N — IR

Side cutlers Scissors

T O
MALCLBLTHO

Other items necessary for assembling

@ BRI
Cyanoacrylate glue

OEY 1PN
Thread locking agent

QI RFx KA
305 H
30-minute
Epoxy glue

BEYETR->TVET,
Available at a hobby model shop

4] xPOEREY A XDRA

Kinds of screws and how to determine their size

@ FXME 2

Pan head machine screw (PH)

QX +vT29Y)a2-
Cap screw (CS)

~
3
3

L@ §)
—5

Imm
. M3X8
) i .2 fil. M3 x12PH
Example | L )
vy TAVa- Example L i

e * & iz +~XUE 2
s 30 o Cap sorew FYOAKE Imm Bkt Bosd vinisl

. nn haad maching scrow
Dia. of serew IOk E Bmm Din. of screw

TIORKE 12mm

Length of screw Length of screw

@@FAyELTERQEBE SN ET)
Tapping screw (Two types are available)'T'S)

@ty b2V a-
Set.screw (SS)

& M3X5SS
— T
g LO_""“ 1.5mm~3mm
=4 A~
3mm %ISmm
5. M3 X10T S —

ExampleJ |_ ) ) 3mm
FYMEE 3mm an}_t/d.tl
Dia. of screw Tapping screw
FVOKE 10mm
Length of screw
®&Fvh ® F1Or+wv b
Nut ODNFY B AEDDFIOLE HFONETY FTT. FHOSN
X BORLTT. — >
M2+ v b M3F v b SEpETY it
M2 nut M3 nut Nylon nut o
s nm This is a nut which has a nylon insert to prevent
2mm 3mm it from loosening.
it -
4mm 55mm @7V y—
Ny Wiishes 03 X 8FW
Mart v b a2FW Flat Washer (FW)
M4 nut Flat Washer (FW) __‘93
& [ 7] oy
mm —_—
— @
@t[?mm e Bram



HELAL

ASSEMBLING SECTION

BELT:

TFRROMT TMIETTF &,

[4] 7aKEY—KDtyTFr2Y

[1] O=%—Avy KOO (12] 1. Y —FEOB{FIREE
2] APy¥aTlL—t 2. AT 19T DORFKRE
3] TLX—4—-0OvKE 3. TA0DY =
ILAR—F—L/ii— 4, TLA=Z—-DO) 2 hr—Y

4] =TI 5. 74-DY L=
8] F—LEFD~® 6. A0y bADY 2 — 3

7. EwFartO-1oY -y
ESCE i 8. IXILIP—LOYL—Y
[5] AA 7L — A8 9. AREZAIY - bO-NT - LOPE
6] B—% =~y KO HiAH
71 ¥—K79> MAHRAHOD A &40 5L
9] F7—=a1Zy FMEHFAHD~O [13] 1. ¥+ E> DI
[10) 7> F 4 > IXVHEFAHDD 2. A4 r0—-2—#3r. W4

3. F=NTL— KOt
EvF7 v THIBOMAL a. % v E>OMft

(1]

1. EyF 79 THIBEOMAL

2. B8O A=Y

3. VA OO}

4 BEREZVYyOORA v F O
5. Bith E RERFOMH

Please assemble the helicopter in the following order;

1. Partial assembling
[1]. Rotor head M,@ and @
[2]. Swash plate
[3]. Elevalor rod and elevator lever
[4]. Engine section
[8]. Tail section @ to ®

2. Total assembling
[5]. Assembling the main frame
[6]. Mounting the rotor head
[7]. Assembling the servo mount @ and @
[9]. Assembling the tail unit section @ to @
[10]. Assembling the landing gear ® and @

3. Assembling the pitch-up mechanism
[11]. 1. Assembling the pitch-up mechanism
2. Adjust rod installation and set-up
3. Mounting the gyro
4. Mounting the receiver and the gyro switch
5. Mounting the battery and the receiver

4. Setting-up the radio and servos
[12]. 1. Checking servo movements (Mode 2)
. Basic operation of your transmitter sticks (Mode 2)
. Aileron linkage
. Elevator linkage
. Rudder linkage
. Throttle linkage
. Collective pitch control linkage
. Mixing arm linkage
. Adjustment of stabilizer control arm

WO oe =3 s Wk

5. Final assembling
[13]. 1. Assembling the cabin
2. Assembling and mounting the main rotor blades
3. Mounting the tail blades
4. Mounting the cabin



O—%—~vy FEOHL

FFZO =5 =~y FE 3Py PEASTES L=t
Use the 'I'Z rotor head, screw set and stabilizer bar.

(1] Assembling the rotor head section

© x> >JT7-LOMIL
@® Assembling the mixing arm

o548 —

#H bul>:) T M2 x 8PH
‘\
/O o5 — b
@5 ball

o IX LI T - hiloSE—IL EM2ZXBPHTI (U £ 7,
*  Provide the mixing arm with g5 ball by a M2 X 8PH.

@ =Y —BOWLF
e Y=Y LI UL T —LELIN— NI —FEM3IX14CS TR £ 7,
e ARESAY—IN—F L —VY—ILEL., AREZAY -0 bO— T — L &M4xASS
T ET,
c AAESAY L bO—NT — LilaSHE— L EM2x8PHTH(F U £ ¥,

@ Mounting the seesaw section

* Attach the mixing arm and the lever collar F to
the seesaw with M3 X 14CS.

* Mount the stabilizer bar to the seesaw and attach
a stabilizer control arm with M4 x4 SS.

* Provide the stabilizer control bar with

)
/M

M3 x 14CS

@5HK—Jb

#5 ball

AAESAY —11—
Stabilizer bar

N

AFES ¥ -
JbO-ITFT—L4
Stabilizer control arm

Lever collar F

HI=T 1L ds
@ AZESAH—TL— FOMIIL Cover film
Assembling the stabilizer blade
L . . AEESA Y~
cRFESTY—TL— KICh/S— Lk

T4 NLERIFTET,

* Adhere cover film to the stabilizer blade.

cARESAY-TL— Kk, THX IEMALER., AFESIY 1= 1IRHUT
35smmF JAAET,

ERFOMIEVGE ., ERAIGROMABERTTF &V, )

F: KEIOMIXBCSE—HWAWH T, AFESAY-TL—-FD/INS AN, (B
WHIKT—7EEFVWTIHELTTFaWMEZRKL 2 YOy 7RlE2HT LMY L
BELTTFEW,

* Give a suitable amount of epoxi adhesive to the stabilizer bar, and screw it in the stabilizer
blade by 35mm.
(For handling the epoxi adhesive, please refer to the instruction of the adhesive).
Note: Loosen the M3 X 8CS marked with an asterisk (*) once and secure the balance of the
stabilizer blade (A lighter side must be adjusted by winding a tape). Give a sufficient
coat of thread-locking agent to the screws and fix it firmly.

H H H || D— commammm
ECTIR i o
E@
e
-
J T HHH .I == C
& 35mm gﬁ .

o T O



3 A7y a7lL— O
2] Assembling the swash plate

o ATy aTl— bRFICEDEIICER Y bFEIL P D)EERyY bbb (E) M £ T,
* Serew in pivot bolts (D) and (E) into the swash plate as shown in the figure below;

No 1 O%RE 2 v &4,
Use parts in bag No.1.

ER oy kAL B (D)

B
Pivol holt (1) [

s Ediy kA B E)
.
/%

E#y b (D)

Pivot bolt (1))
;\(jp,/lf Thread locking agent
/E&_A L ES
~\=__ﬁ/—/g‘_j_: v FHI b E) Apply serew locking agent to
A7y aFTb— bR ITIBMITR

Swash plate assembly (Pre-assembled in our factory)
IbAN=2—-—0Oy FETILN=Z—L/N—D
Assembling the elevator rod and the elevator lever

No D fEE v,
Use parts in bag No.1.

e ILAN—2—0Oy FIZM2 x12CsTM2B Yy KT FEMFUH (7,

e ILN=A—LN= I R=F—-0Oy FEBRFTITE E2E) > T THILTET,
EILAR—2—0v FOARIGEZRLTT SV,

* Mount a M2 rod end at the elevator rod with M2 X 12CS.

* Mount the elevator rods at the elevator lever with a grooved @___ MmOy b K
parallel pin and g2 E ring. M2 rod end

D E

~zxJ0Ov7 Al

all the seven pivot bolts.

Note: Be careful about the direction |
IbAN=F=09w K
Elevator rod

@ @2E") T

92 E ring P
M2 x 12CS

of the elevator rod.

WTFITE >

Grooved parallel pin

IL~N—F— 1=
Elevator lever

T2 28RO ST
Assembling the engine section

No 2D L & v k9,
Use parts in bag No.2.

(4]

v ot
Pivot bolt (E) i Long
ﬁ;&) ShnrtL %

TV ESA Ty, EIM T Iy r— Ly b EMYHNLET,
s T UM T == A=Y= TN I AR =T =) R ANBILT T
NI EBERANTE S Ty P TRMCEHFUTTF &,

i ROV 77l ANG EREPE AT MA x 10C5

+FLFETEIA Ty FEMECHD i+ 63 /

TEEN I T TEPEEE
Mt Sy F L a-EMAXI0CST Lo NY & l D[ (\;Iilfﬁr;:‘hﬁlﬁw
WITET, \{-\- v 'H‘ ﬂ a
C XTI MIMIXIOCST - TN S| A -F -7 -1 -

KR RS E T, o jBartar polley

e T e
s XL TETLTILTY)L P EMAXISCS T @ ‘ ;fuigp‘g
o xd, L I ™~ i‘/ Starter pulioy washer
e 200y P LIS —(IM2 % 8PH T oS # — Jb & I - T oS (xm)
HuEd. K347+ 9+ | for 8

I A (M)
For ENYA

YSIA (B )
For YS

Drive nut

* Remove the drive nut, drive washer, and
collet from the engine shaft.

* Install a taper spacer, a cooling fan and a
starter pulley to the engine shalt. Insert a
washer which is appropriate for the engine.
Then, tighten them with a drive nut.

NOTE:  When tightening the drive nut,
wind a towel or heavy cloth
around the fan and depress it _ )
firmly, and tighten it by usinga 7 —/V—
cross type wrench. A A o=

* Firmly assemble the clutch shoe by using two Taper spacer
M4 x 10CS.

* Mount a cooling shroud mounting bracket on
the engine mount with a M3 X 10CS.

* Mount the engine and the engine mount with
M4 X 15CS.

* Attach a ¢5 ball with a M2 X 8PH to the
engine throttle lever.

Cooling shroud mounting
bracket

s o) ‘T —~M3 % 10CS

B Ay B
Engine mount

M4 x 15CS ~ p5# — JL @b ball
¥ rd
T
M2 x 8PH

A AFETRE

(RRE Rl viah ¥ = UUse thread locking agent.



AA T — LD
Assembling the main frame

No.3, 40405 & &4,

g
[5] Use parts in bag No.3 and No.4.

68008rg. b F —

F=hT = bk -
46%0 hearing holder R

Tml boom holder

M e A1 27— LOREFLDANBNC)EMIx10CSEMIFAOLF v b TREMMELET,
AT L= LORMIZTIO L PO A =T Oy 7 E6B00Brg Kb ¥ — LWl Brg, i L
H—ET7O0XALIN-MI26RUMIx6AEMIKI10CSTIRMAE LET,
c A= TNIN= AN Ty T EMIxATSTIN U LT,
SIUEILT = T HSS = (R EMI xBTS TR L 3T,
OFPR2 =T —= kAN LTTF &Ly
CIVPBIET I FNNAy EMASE T, (RMAMEL A T —LRIZT S G
MAXIOCSEadFWTIRM A ELET (A3 —T 4 0 NAFL=a00EANGENEVEILLLTTF 2
s AT L= LALLM ERMIZES O TMI10C5EMAX10CS(T 2 VMM THRE® LE T,

(r\"@'\)'\ '.' ’
F0A A LI —MIx26 : e
Cross member M3x26 3 S _‘
G /\
" /
M3 x 10C5 -.\ e “
l . - 3 If‘//

S L LA = = L= Assy '
Elevator lever nssembly
M3 = 1005

hy-9-%yTot- .
LN uuntrr pear ansembly

@ A1 TL-LMUEMISDTI, TL~—% LAy
EANSHEVEILELTTF &L, f . (’l‘m?‘) AW IO XA D
~ - '\.
s NEMAYHEELLES, FHSATFTHNDEE AL TL—-LETT. FHFRUCMAMEHL yé// (;\' b I g&\l/II:-!nuuunIrruMlnmuhrr
THBOT T ERNRDETVE T, (@) R / *; Ilﬂli \; \..‘)_‘sz'l‘/?b L{A)L
“HTL B - K WAy EMIX10CSE 03 xIx IFW TG TF &L, (T YDOAHIEHE &1 sori-109% S wnsrgfw-" ,-'{...;;"», : y Ho e (A1
MLETOTHRILHICLTF LA | Front cross ¢ Lype Bri. ‘rlllh|!'_r‘_‘_-m.‘ h.{"‘ ) dis j ]
TN T LR T - EMIx $U T . suher block =S
7 A : G‘ x 0cstfv13x_1zrsﬂxfl ITFaw menibor bloc ] e ' g “Q "m_;mxms
ST =N E A T — A2 FiMIXBTS TR & T, 0 / rnm &/ (J' ’bﬂ - "(
@ * Temporarily assamble (A), (B) and (C) of the main frames (R) and (L) with M3 % 10CS and M3 nylon nut. 2R = F 4 LA b E=a00 [ l M I “w M3 x 10Cs
* Tamporarily assemble the front cross member block, 6800 bearing holder, W-type bearing holder and Starting belt £= 400 - = = m
# # - o3 x9x IFW

cross membaers M3 x 26 and M3 % 64 at the right side of the main frame with M3 x 10CS.

* Mount two balt hooks at the cooling shroud with M3 x8TS.

* Mount the cooling shroud (R) and (L) over the engine with M3 X 8TS, (Mount it at the bracket at one
point).

* Mount the clutch bell assembly to the engine, and mount it to the main frame (R) which has been
temporarily assembled, with M4 10CS.(Remember to insert the starting belt)

* Faster the left side of the main frame with the right side and temporarily fix them with M3 10CS and
M4 10CS (the engine portion).
NOTE:

NIy

When combining the left side of the main frame with the right side, do not forget to fail to

02 A L= MIx6A
Croms member M2 x 64 &

. ’;ﬂ
M3 % 10C5

._;t—-—J-[ w7 L— L(B)L

Muin fenine (1) L

_ gOAALS—MIxea|®

) Belt hook Cross member ] . =
insart the elevator lever assembly. (l- o ._“:é/ adFw
* After the total bly is temporarily bled, stand the main frame on a flat surface and align the - ?;k - @\\
sub frame (Fig. 1). Tighten all the scraws and nuts. (Fig. 1). / A "?‘K.) @/ l]\v i 4 ﬁ"i
* Mount the counter gear assembly with M3x 10CS and g3X9X 1FW. (As the gear engagement will be " 4 PP ™A 10CS

adjusted later, temporarily fix it now).
* Mount the tail boom holder with M3 x 10CS and M3 X 12TS.
* Mount the cooling cover at the main frame with M3 X 875 at two points,

@ ICTORMCENF + TL = 7= TN —CEMTILDHHY
EV. AOBRBIQI VLT HN-F Ay bLTFEWY,

(E1) NOTE:
(Fig.1) If the caburettor contacts the cooling

shroud, cut to provide the necessary
clearance.

A B @ TFIT

CODERES
A and B shall be parallel to each other.

C and D shall be placed at right angles.

\) ﬂ// /'(‘\\‘ \M] #BTS
_Fﬁ,;

[ %% m‘L M3 x 105
T Y vassy T Ter A1LIL—biOL .
Baigins sty gy ;ﬂﬂ” Main frame (C1 1 AE
g _

____________ Cooling shroud FE5 MO LE L ETEFTIC
[ e | EMLTHMITTFEW,
| & >~ | NOTE:

: ) | Assembly should be done on
L ———— 4 i : a flat surface to assure proper
SSTRIRAMAT I 5 - i alignment of the main frames.
h (7 L3 ¥6,200) S
L= 3
Rearward exhaust mufTler E =
for SSTtOption : 6,200 yen) Lt' ‘ GHARYY TR

Square side-exhaust mulfler
for 60-61 (Option : 6,200 yen)
-

I
I
(723> ¥6200 i
I
I



Q= =% £ &3~ O ¥ DR O—g =~y FENodOREEEMVE T,
6] Mounting the rotor head and autorotation gear  Userotor head and parts in bag No.1.

oA A T L — hpssyll A f > 7 2 b B L

: O0—%—~w Fass
ol10xal5x35h 7% Ahd — FOX VAssyE M assy

Rotor head assembly

M3 xB6CS(AVERSF % S (A v aT I bliA KEY)

Shouldered serew

EbtTMmIx200sEMIF A O Fy b TR
e,

A4 TAPEVSEWVWEIEEEFTTRH
Oy 7 #MAxasSTRETE L TTF &y,

DA aT )b AssyliM2 x 10PH T oS8R — JL & J
fHuLFd,

ATy aFlb— P asyt 9t w27y b
AssyE AL 7 AMHLET, (HREME AL

L]

s

TA9raTFr ) bAssy
Wash-out assembly

L_“_ﬁi.‘: 2R - F M3 nylon nut ,? M3 x 20CS
e JUTAT—-LBBELXRy FEN B E)(HE WV ) C Y (a,ali""‘/

HuEd, DAY aPY bassy™ - f SYTAT — L} -
cMIXGCSAYVE DA v AT I FDASTL ET0Oy Wash-out assembly -~ ¥ Eif oy kAL b (E) S Q’t\

FUFTAH, AT FORICESHET Y
ABET, MHTELVEICGEBRLTF &Y
cO0—F -9y FAssyE AT 7R MIHSDHH T,

M3x20CSEMIF A O Fw TS ET,
T—-rAXYENI 2 -FKVYDHISHA
. EZ-NBOYNIREXVYOMIENIED

BT, HhI 8 — X VAssylll HM3 x 10CS T Il
BLTF&W,

* Pass the main mast through the main mast bearing
blocks. Insert g10X 15 X 3.5 collar with the auto-rotation
gear. Then, tighten them together with M3 X% 20CS.

* Pull up the main mast and secure it with the mast lock
with M4 X 4SS.

Mount g5 ball at the washout control arm.
Slide the swash plate assembly and the wash-out
assembly on to the main mast.

* Afttach the special radius arm to the longer pivot bolt (E).

*  Screw M3 X6CS (A) in the slide block of wash-out.

Screw it into the groove of the main mast. Tighten firmly
but do not over torque.

* Mount the rotor head assembly onto the main mast, and
tighten them with M3 20CS and M3 nylon nut.

NOTE: To adjust the runout between the auto-rotation
gear and the counter gear, insert a cut piece of
vinyl sheet between the gears and secure it by
M3 x10CS.

M3 x 6C5 (A)
Shouldered serew

ATy 2 assy
Swash plate assembly

(A VS0 AT S
Mount the radius arm
al the pivol halt (),

A7 A b=
Main mast

F — FOX A Assy
Aulo-rotation gear assembly

10xel5x3.5h 7 —

@10 g15x%3.5 collar

¢

vAbhOwy

K,
Mast lock \:@/

o

/

M4 x 455

A

M3+ 0O>F+w b
M3 Nylon nut

M3 x 20CS

11



Y —RKe) NOMI
Assembling the servo mount
W Y—#K77 FMIL
s =R I PANBENOY - R EROL I EY, COEE, M26x12(5E
02 6FWEM2 64y b TG U ¥,
s M= KTY Y- FEY T FA)BEMIXI10CSEMIFTT Oy b TH
TTLEY,
o =T E)DHIME X v E U RO
02 A2 /8—M3Ix26EM3Ix 10CSTERIOD & 5 2

NodD R e v &4,
Use parts in bag No.4.

[7]

I ET. o ﬁ'\\</ M2.6 x 12CS
@ Assembling the servo mount, - Tﬁﬁ ﬁﬁi
* Mount the servos into the ﬁ
servo mount (A) as shown in 5 (i;
the illustration. Use a M2.6 a2 6FW BHY —#

X 12CS, ¢2.6 'W and M2.6 Servos
nut for mounting the servos.
* Assemble the servo mount
support and the servo
mounts (A) and (B) together
with M3 % 10 CS and M3

nylon nut.

H—K7I MA)
* Mount cross members M3 X Servo mount (A)
26 for mounting a cabin at
the front side of servo mount

M3 x 10CS
(B) with M3 X 10 CS.

3irfa-+vk
M3F+—T0O>-4+w b
M3 nylon nut

et SR
##— b

0O A I—M3I %26
Cross member

ks

M3 x 10CS

H—FK7I b (B)
Servo mount (B)
M3 x 10CS

12

Servo mount support

H—HK7I 2 bassy
Servo mount assembly

@ AT TL—LEY—FE7Y 2 DML
LAY —KEEYTFAOY K EY—KTIL MOIKM26x12CSEM26F v F THS
bt ¥¥,
e AL LT L =AY —EENFET,
s AL LT L =AY -7 I bAssy&E 7O A L /N—M3x69EMIx10CS T £ T,

® Assembling the main frame and

the servo mount

* Mount the engine throttle control
servo and the pitch servo to the
servo mount (C) with M2.6
*12CS, ¥2.6 FW and M2.6 nut.

* Mount the servo on the main
frame.

* Mount the servo mount assembly
on the main frame with cross

members M3 xX69 and
M3 x10CS.
EyFRY K
M3 x 10CS Pitch servo

M3}< 10CS

-<§m¢;y_;vq>bm)
; a _Servo mount (C)
NS T LY —F

servo

JOR A IN—M3Ix69
Crossmember ——




7 — V8RO KB
(8] Assembling the tail section

No.5, 6D L[k £ v &4,

Use parts in bag No.5 and No.6.

@ el R B O ki ST
BB ICEEBRAN-Y - E#E
BT v 2o b Bald A THY (30

£¥.
® Assembling the vertical stabilizer.

Attach a vertical stabilizer spacer and a
vertical stabilizer bushing to the vertical
stabilizer with cyanoacrylate glue.

LELEES §:)

Cyanoacrylate glue

FHRR AN —Y——\
Vertical stabilizer
spacer

FEERTvYa

Vertical stabilizer bushing

@ KkTRKENDIEL
CKkFERBOD I 4L EREVET,

@ Assembling the horizontal stabilizer
* Cover the horizontal stabilizer with
the horizontal stabilizer covering.

@ EERHI7ANVLEWYWET,
(BREBETDET LN EHF P
FTCLWEY, )

@ Cover the vertical stabilizer with the
vertical stabilizer covering. (As the
stabilizer is painted, the film may be
apt to be pooled off.)

EER 7 1 VL

Vertical stabilizer covering

KERET 14

—:‘!” 1 \“‘“\a..\ Horizontal stabilizer covering

=
%——;‘J‘]l {y / e

ot = “-:..“'.é-
mmﬁllmrﬁnﬁuﬂw

@ F—NaZ v FHEIL

s BA IR ETF N T LN TIHLET,

o F— VBT — V) — (I Brg.696ZZ & (X &5AH, 21 I INI MERY, HT KT -
D=tV LEF =2z y br—ZA(R(ICIBHAH, F—ILTZy b — A(R)
(VEEFTY, Ty FEHLTHMAMLTET,

® Assembling the tail unit

* Pass a timing belt through the tail boom pipe.

* Setabearing 696ZZ in 9T pulley of the tail shaft, and apply a timing belt. Assemble the tail
unit case (R and L) together with a guide pulley by using screws and nuts.

M3Fq10O>-+y b
M3 nylon nut

M3+ v b

fi1KT—1)—

Guide pulley

A4 32T P XL5-670
Timing belt XL5-670

~NT V) 69622
Bearing 69627

%/mz %20CS
7)
\u 25CS

M2.6 x6CS

M2.6+ v b
M2.6 nut

F=N1Zwy b
r— (R}

Tail unit case (R)

9T 7 — U —1{i P
Tail shaft B
with 9T pulley -‘ >

/

F=MLZy bir—2{) gy
Tail unit case (L))

T=NT=Ln4T
Tail boom pipe

® 7T—=ITL— KR —-DHIL
FF—NY T Tassyll T =T L — FRILS — (A)(B) EHE&E. M2 x 10TS THIULT (T,
® Assembling the tail blade holder
* Assemble the tail blade holders (A) and (B) with the tail housing assembly and
assemble them with M2 X 10TS.

? T —WiNTG T Fassy (THBMILIE)
"’/1‘ail housing assembly

F—TFL— FHN S —(8)
‘ g p Tail blade holder (B)

F-NTL— KRNH—(a) (i

Tail blade holder (A) \‘I(

&szwrsz URFRIRG |

(@ M2x10TS
(with screw slitting)

13



® 7-NEyF T~ FOMAE ® ok - il g 3O W

o T = NAZ Y b= ZE T - E Y FLIA—SFHMEDY, 02x03xS5N T EANT, o2FWE o M BMWE T — I T — LS TN TS K E03x09x 1FW EM3 X 15C5, M3 1 [
M2 x 10CS TR % ¢, Fy bTMHHET,

s T =M T - NEYF T~ basyE & DY, Oy FL> FEo2xasTHU &7, K TRBBE T — T — LN A TN TINL K Ep3xe9x TFW & M3 x 20CS THUT U

A BN AL-ALEM{WEMIELTTF &, T (T—=NT—=—LTL—-AE#BHLTFEL, )

@ Assembling the tail piteh plate

SH—- A= e 7 FEMUMTLET,

SH=AL A=y 7 bESH - FO-NA TS L. BDE I8 TR
mount them with a ¢2 FW and M2 x 10CS. AEREMIXBPH,M3F Y FTTF ==y b — I T,

* Attach the tail pitch plate assembly to the tail shalt and mount it with a ball link pin ¢2 x SH—aALPO=-NY 4T ET—LMEYFLIN—ORICEL., A by/S—gl2é

45, M3x3SSTREIELE Y.,
Note: Make sure that each

* Combine the tail unit case (1) with a tail piteh lever, and insert a 92 x ¢3 x 5 collar. Then,

L]

F—NE9FTL— Fassy (LB ML) Mounting the horizontal and the vertical stabilizer

partcansmoothly

Tail pitcah plate assembly Mount a vertical stabilizer to the tail boom pipe with a pipe band, g3 X ¢9 X 1F'W, M3 X 15CS

move. and M3 nylon nut.

Mount the horizontal stabilizer at the tail boom pipe with a pipe band, g3 X g9 X 1FW and
M3 %X 20CS. (Tighten them together with the tail boom brace).

F=NNILLTT e

7 * Bend the rubber control shaft,
——
* Insert the rubber control shaft through the rudder control tube, and mount-them at the tail
F=NWEyFLIt- . unit case with a pipe clamp bracket, M3 X 8PH and M3 nut as shown in the illustration.
Tail pitch lever Oy FIY FES 02x45 * Pass the rudder control shaft through a hole of the tail pitch lever and fix it with a stopper
02x83x555h 5 — Rod end pin p2x4.5 #1.2 and M3 X 358.
92X 03 X588 collar G 02x06X0aFW NFTHMIT S
M2 % 10CS -—g Bend the rudder control shaft
by needle-top pliers. M3 x 205
= T, § [Vl ol w B o A
— N L i W I = =T
@ 7- ")J:"j f’)lﬁfl ) o .«_:E . ) . ﬁl:._: % bv/N—012 i M3 nylon nut @3 x 09 x 1FW
e T =INY T ET =Ny T MR ViASE F=ALwT PEF—NnT Tl [ Stopper g1.2 -ﬂ-
5 MASTTHOECET LRIV LT, VL8l M3y b
@ » Note : 8mm M3 x 8PH n\‘:_\‘\%‘li; M3 nut
{* Vs VRSB 2 f!m LTF2& L) As a lefi-hand threaded screw are used for M3 x 35S ,.}Tﬂt@ ® 1 dﬁ
s HAFNYLY ELaq4TEOy RI> FEL il shaft and il housing, they are _ . N (LA P 5
R2xA5TTF—NEYFIL—-t+ET-NTL—-F tightened by rurning them countercluck- S tis f DB d 0 & ? 2 DS b ' /'
. 7 x - wise, Rudder control shaft ¢ s, 7~
KT - EMEHEET, O—— i 2
F—lnr =
@ Assembling the tail housing FF7A—FTWLTTF S, S
- Screw the tail housing e Hold the tail shaft with a screw
) driver when tightening the 1ail N ]
the tail shaft. (Use a screw housing assembly. c ) \
- yanoacrylate glue
locking agent at this @3 x a9 x 1TFW .
time). 0)
*  Assemble the tail pitch plate S J: T 71?b1ﬁ5t |
ipe
together with the tail blade pe set bracke \
holder by means of double _ i i &
link pin type and a rod end pin &\ SHA—-arrO=-NISAT ¢
IX45. : b | ; o M3 x 15CS Rudder control tube ML TN R
s en s - Rodand pin : M31-~]r ar#+yb \i% Pipe band
N £ M3 nylon nut
Double link pin type Tail housing bly

14



wl?wwl:vbﬁmﬂi

" Assembling the tail unit section
) ¥ 2 7 DT

LA T NENA TERMUL IFB DAL Fa—FENAABFT TV ERFHET.,

X7y o -—RCERALTFE,
@ Assembling the fuel tank

No.6, TOSE T F 7,
Use parts in bag No.6 and No.7.

* Insert the aluminum tubing through rubber plug. Attach to one of the pipes a piece of
silicon tubing and add a clunk, and use the other one for __ )

giving pressure. e sure that the clunk : 1::04[ fa:k?h::llef:piece
is able to move freely and reaches all T I N T

corners of the tank. Aluminum tubing s o004
l - Fuel tank inlet rubber
N T~ HS 94 EY

yYyaArFa-J— :
Silicon tube Fuel tank weight

w2 —
I'uel tank

@ F—NT—hLTL - XD
o F N T - LT —ALTF—NT—LITL—-22—-3FNEFTVABET,
(F=-NT—LTL—=—2F=3FNLOKEFBICEDILICLTTFEW

@ Assembling the tail boom brace

* Screw the tail boom brace terminal into the tail boom brace. (Note the brace orientation of
the brace terminals).

F-NJi-LTL—-2
Tail boom brace

. F-NT—bTL—RF—3F+N
Tail boom brace terminal

@ F—n1=y kORI
AL TL—LICBE Y 7ObEy FEMMARET,
e F N T =LA TEF—NT—LF T SHL, DT -V -5 - T

LT, A FERYUET, XL EFEMEEES TV -5 &8 LoPYRAELTF &,

e BAILYNIPORY EPEBELTIMIX12TST, TN T LN TE@RELET,
EOAMCKNEFTOALT. O-F—~y FHAGICE A2 7 — L H {526
SHUEMAUHETICAEE SN > EATX I TY, X, N Hd
BENFSHENET, +HGFELTTF &0
® Mounting the tail unit
* Set the fuel tank in the main frame.
* Pass the tail boom pipe through the tail boom holder, and remove the pulley flange which

has been temporarily set. Then, mount a belt.

* Adjusting the tension ol timing belt, fix a tail boom pipe with M3 x 12'TS5.

Note: Rotate the main gear by your hand, and mount so that the tail can rotate
clockwise when the rotor head rotates clockwise. (If you make a mistake, it its
very dangerous. Or in the worst case, the helicopter mechanism may be damaged.
Be careful about this point).

A e

M3+ 10>+ v b
M3 nylon nut

FinT=—=, 727 E—EN
NIFTLT. <k ERFHET,

Remove flange to mount belt

HE LMLy <nbe@<rdiyicn, *
gD, WCH/ITEDILONDS
BErbnET,

2HALIYNA OB, FTA 54—
BT~ FEESHLT, BLiRICR
DHRETT.

L Tail Drive timing belt must not be bent or
cracked also must not be given 100 much
tension. as otherwise there is a lintle possibility
timing belt accidentally breaking.

2 Best belt 1ension is that if you lightly push belt
by screw driver or alike. belt will come 10 ap-
proximately center line,

KA




774 TX YOI
[10] Assembling the landing gear

No. 8O Rji§ & v &4,
Use partsin bag No.8.

c AL TL—LICAX Y PTy P EMIXI6CSEMIF A O Fw b, 03x9Ix 1IFW(F — b
T=LTL =28 —3FNBIEMIX20CS) TN U % ¥,

AX Y bNNATIEAF Y I Ty TEERLET,

c AXYPTYMIAF Yy FNNTITERL. MISSSTRIELET,

* Mount a skid foot. to the main lrame with a
M3 X16CS, M3 nylon nut, g3 Xg9x1FW
(M3x20CS for the tail boom brace
terminal).

* Glue the skid pipe caps to the skid pipe.

* Pass the skid pipe to the skid foot and fix it
with M3 X 558S.

M3 x 16CS

@PBANTTOREELETY,
cMHEIL IO EFYDFN A TICD )AL IS TENAABRTL G D% v T4 — A
MLET, GIROMH I AL F-EHUBERVTL L)Y D281 TIAHH)
@ Fuel lines
* Attach silicon pipe to the pipe having the clunk. Lead it to the carburettor of
engine.Purchase a fuel filter and insert it between the tank and the carburettor.

I V.0
Xy L -~
To the earburettor

vI13=0)
Tyl p—n
To pressure of muffler

E OBENTTOREEI Y O/MM
RUTITIZ—-TLyiv—-—OFRF
BRICE>TERRZYET,
BIIDHARE L {RAT
ToTTF&EW,

Note: The connection of the fuel tubing
to the fuel tank may differ
depending on the kind of engine
and/or use of muffler pressure.
Please carefully read the
instruction manual of each
engine.

ol engine

-

KL 7 1 b 5 —(RI5E)
Fuel filter (Optional extra)

K

M3 x 16CS
AxybTZyb
~ L b Skid food
P’ M3 x 555 —a | Y
J A ©

B el it £
Antenna tube

@3 xX9Ix1FW

@
M3FAO>Fy p 5
M3 nylon nut ,

FE SN VAL v 3 v
Skid pipe cap

Axy bNAT
Skid pipe

16

A /]




1.

E vy F 7y 7O

[11} Assembling the pitch up mechanism

Use parts in bag No.9.

Mo 9o i e v a4,

E oy F 7 — L #ST

o A A 2T L — LIZBrg WMLF6010ZZX B[O & 5 (A S MAHIEMLE T,
ERT AR EYFLN- Ly 7P ERULTEEHMLULTTFEW

s ALY FEwFLN—(ANZasE - EM2Zx10PHEM2F y F THHG E T,

o R LS — IR LN ZaS K — L EM2x 10PHEM2F 9 R T £ T,

e AL I L —ACERULBrgllE Y FL/IS—2 07 FER L. W
06xoBx0SFWE AN L /X~ &30 LobxeBx0SFWEARIL T FE Yy FL /-
(MBUGF FTRFNRMAHE T, 03x09x IFWEMIX10CSTIF L% ¥,

ML N—FTLA—F—L/N—la3xA5x05FWEMIx20CS TS £ ¥, (AL
7 b E -y F Ly —(a))

s AL FEYFLIN—(B)EMIXI0CSTILAN=F L/ LET,

e AT A REHVLHEHOMIU ETVETH . FThEFROL /N -[ICIEHEOFW E W
MOELANTFEW,

oo BEIAN AL —XICEHL T & ER
BALTTFaw,

ASSEMBLING THE PITCH-UP MECHANISM &

* Insert bearing WHLF 60102ZX into the main frame from the outside as
shown.(Slide the pitch lever shaft through the bearing to insure proper
alignment).

* Mount g5 ball to the collective pitch lever (A)

* Mount g5 ball at the I type lever and the L type lever with M2 X 10 PH and
M2 nut.

* Pass the pitch lever shaft through the bearing adhered to the main frame,
and provide it with g6 % 8 % 0.5 FW at both the sides. Then, pass I type
lever through them. Place g6 X g8 X 0.5 FW and assemble the collective
pitch lever (A) and (B), respectively. Mount it with g3 X g9 X 1FW and M3
% 10CS.

* Mount the L-type lever at the elevator lever with g3 X 4.5 X 0.5FW and M3
¥ 20CS. (Collective pitch lever (A) side)

*Mount the collective pitch lever (B) at the elevator lever with M3 X 10CS.

Note:* Make sure that each part can smoothly move.

M2x1DPH e &
23 x4.5x0.5FW £
-
Maxzocs\a\ Pt L
Ltype]e\rcr

MZx‘IOPHAx@\ él,' .
Nz 6.
-/ . \I ]

#b ba
M2 b ']‘\"é*‘i b
M2 nut au

Brg. WMLF6010ZZX

4

EyFlLin—v7 b
Pitch lever shaft

1B L sV —

I-type lever

. M3x10CS

\\Lw No.1

M3 x 10CS
23 x 29 x 1TFW

aLZ7 bEYFLIN—(B)
Collective pitch lever (B)

26 X 08 x 0.5FW
Brg. WMLF640ZZX

AL bEYFLIN—(A)
Collective pitch lever (A)

06 x 08 x 0.5FW

/‘

B -
I-type lever

LBL /-
L-type lever

E e BLIN—Da5 K- NDARICEELTTF &L,
Note: * Becareful about the direction of ¢5 ball.

%657’{ = )b)

5 ball
17 o



2. BBOY -2
ADJUST ROD INSTALLATION AND SET-UP

ATy s 2 assy —
CENTROT VA POy KOy FI FEXVAKLET,

Swash assembly
* Screw rod end in respective adjust rods.

O—%—~y K8 L{Al
Rotor head section L side

I-type lever /

Ou FI > FEL24 T
/ Rod end pin type
AT ——OY FX-RE
Q Rod end pin
L TM2x 167 Y4 A ROy K

A7 M2 x 16 adjust rod

M2x167 Y+ 2 b0y K
M2 X 16 adjust rod

M2Xx 107 ¥ w2 bAy K

@ﬁl ((;3) l(!\ M2 X 110 adjust rod

L
S W M2 x 45TV e ROy K

. ~P) M2 x 45 adjust rod
M2x45P J v 2 FOy F '

M2x307 v Oy K M2 X 45 adjust rod

M2 x 30 adjust rod

FY9vZAbVaqrbBIEET 2 BRI
Lot ndfds LTF&EW,
* Firmly solder the control joint (13)
and a piano wire,
RiA
R side

M2xS557Y A ROy K
M2 X 55 adjust rod

M2x 107 ¥+ A MOy K

M2 X 110 adjust rod
By FXepFEssd s \

Rod end pin type
FYrAbQy K Oy KI> FEL—"
Adjust rod Rod end pin
Ov kLK e
mm g e M2x4asP I v A Oy K
: en M2 X 45 adjust rod
mm

MIx10CSE—FRN I FLTHBOHLET,

).w( Remove the M3 x 10 CS once and tighten altogether.

N TRARA AP b= by
Tail control wireclamp  Spldering iron

18

FI%ZXAbPVaAb(B)
Adjust joint (B)

M2Ow FIX> K M2rodend

A



3. Uy A O
MOUNTING THE GYRO

© Wimr — 7% MELT
GO 077
SR R,
TR U OwWT AR B Y ET,
LAWYy TOONIEMKEIR &
F{HMATTEW,

° Yy A OOMHIE G iFEDER/ S
YA Lo T ERHTT EL,

* Determine the mounting position of
the gyro according to the weight
balance of the helicopter.

Make two layers of the double-side
adhesive tapeand mount a gyro on
the gyro mount.

Be careful ahout the mounting di-
rection.

For further details, please refer to the

instruction manual of the gyro.

i — 7
Double-side
adhesive tape

4. FREE, VrvA10OXA v F O
MOUNTING THE RECEIVER AND THE GYRO SWITCH

/ .
o A >
BEBIA YT 7

Receiver switch [[™

YA RQAA 4F
Gyro switch

U, BBBCHVWTVIMEBALTTFEY,

Use screws which are provided with the radio.

19



5. Wi, BE % O M TOFREY—FDRy S 1>
MOUNTING THE BATTERY AND THE RECEIVER [12] Setting-up the radio and servos
1. B —KOBHEHEFR(E— FI)
CHECKING SERVO MOVEMENTS (MODE 2)
CITIRIEIR. RE®. Y -FREBMLAA v TFEANT AT 497 &Y — KO0 A6

- EBALET,
’ \ E#RHEAEDBE R EEROV N2 2 v FEHIMR AT AGEO ) B < M
" Py PLTFEW, (UN=-2Z2149FOEWVWTOFEEy FMEAOIBES (04 — 4 & (A L

TF&w)

Connect your transmitter, receives, receiver switch harness, battery and servos. Turn on the
switch, and check the rotation direction of the servos as you move the transmitter sticks. If the
rotation direction is incorrect, use the servo reverse switches of the transmitter. If your radio
does not have servo reversing switches, use a reverse servo.

SERVO STICK ROTATION
Throttle/Collective servo up Clockwise
e Pitch televator) servo DOWN Clockwise
BIE -__F\__\ Roll taileron) servo LEFT Clockwise
Receiver Rudder servo LEFT Clockwise

Double-side
adhesive tape

With ——
Battery

A0 EE - F

QIL~A—5—%—if

2

M H—KDO— FERGEOBEN FTEDTHEET
Use a wire ties to secure servo cables.

20



2. A5 1w ORARE 3. TA0CDY -
BASIC OPERATION OF YOUR TRASMITTER STICKS (MODE 2) AILERON LINKAGE

27497 DEKBIFUEBBLHAWKE L TH . AVORCAVHE{RLETT., Lodyw
ATTF&W,

The basic operation of the trasmitter sticks is the same for every kind of RC helicopter,

— 71},

@(3)

Ay v 2 assy
Swash assembly

i

10mm

()
oo d[e o

) i '_T
—"90
AT
Parallel
O RERDZT 1Y IRPEFILFZa—bILOBFICY — R - pIBLN—-EFTELZME
T, H—Hk - OFpAS510mmDFFICOy KERFTE T,

(1) Tail rotor Right ® 75— £ 0} @ BILN— S BILN—HFEFICEBICLET,
(2) Tail rotor Left @ 35~ ;3 @ @ 2Ty aTL—bFTAMHMLTICERBESICOY KT FTHBLET,
1 Tiwside High B Tt il ® Mount control rod as shown
(8) Throttle Low @ ILAN-—H— Ty7 @ :
(5) Roll (Aileron) Right ® TIAO- = ®
(6) Roll (Aileron) Left ® TNOx % ®
(3) Pitch (Elevator) Forwards @ xT>ar nNAg @
(4) Pitch (Elevator) Rearwards ® I>ra» 20— ®

21



§ TLR=F=@Y) =3 5. SH—DYLh—-3
ELEVATOR LINKAGE RUDDER LINKAGE

‘?’lﬂmm

— A7y s 2 assy
Swash assembly

LISt
Parallel Lever neutral
O AEMOTOLAF vy 7 EhAIELET,
O REWOXT ¢y 7 RU Y AN 2~ b5 NOB Y — KoKk — > H B~ EFF L SR AUTSH—RT 19T E MY LN a— bINEE>TUARES S—T2 hD—IL 5 4Tk
TH—FF—OhiP S5 10mmOFRICOy FERFUET, ' "j_;ﬁ"r“—‘/73{90"-—-&51&!Tﬂ“'f;r"—‘/O)EP-‘L‘ﬁ‘510mmmﬁﬁl195#{—fbiﬂfffl? T,
@ FT-NWEYFLNA—HFIIORLDOMEICLEIMT. Oy FI-FOEX &% L. M ¥

@ BILN— IR —LIN—HFETICEIHRCLET,
@ ATy aTL—brHFTAMIAMLTIEIHICLET,

Mount control rod as shown.

-‘-0

Mount rudder control wire as shown in diagram with rudder stick in neutral position on

transmitter.

22



@ IaZ20vbALAO-ORKT A K Y)

6. A0y FILDV) Ly —=
When the engine control throttle is LOW (Idling).

THROTTLE LINKAGIE

M 20wy kA DOBY
When the throttle HIGH.

ok

ILAYATAYINAO-—TPYLBNTOREICK Yy TLA-OF3 AN 1mmil
HHIZLET,

Set the carburettor barrel so that it is opened by Imm when the trim lever is HIGIH and the
engine control stick is LOW. (General guide)

@ TI>a2209bLAO-OR(I-Y 2Ry 7)
When the engine throttle trim is LOWEST (Engine stops).

\[ﬁ
IACAT A IHFAO—-TrF)ALANZAO-DBICF +y TLIF-—DFES LHERIC

ML3#ICLETY,

Barrel of the caburettor can be closed at low throttle and low trim and can be completely closed

at low throttle stick.
LESTEBRET 2 CesF-NOMFUAMEFELET,

Adjust the mounting position of @5 ball so that all the above conditions can be satisfied.

PR b 1 LBl — k= iy A S AR o0 - i

MIALATAYTIRBUEF)LENAICUERKKY —FKb -2 10THLH» S5 10mmOFFICO Y PEABLFBERPO-T%
FPeEm{FUHET, (FRATOFCLINVEFREVET, ) PP Dbl

(D F+TLI-DOFSLpeMOUMICL2ICO0y FI FTHAELEY, il i, P

Adjust the carburettor linkage closed at low throttle and low trim and the rod end so that the i : > i %

The stroke is small if “€" is made small.

barrel of the carburettor can be completely opened at high throttle stick.

23



7. PyFarba-LoOY - 8 IXILITP-LDY L H-F
COLLECTIVE PITCH CONTROL LINKAGE MIXING ARM LINKAGE

O A7 497 20— 0O
When the stick is SLOW.

|,‘
XL 97- !
Mixing arm f.
ﬂ O .! A
o) Horizontal
M TLALAF LY IHNTORICI X
DT T - LFAFENDLEL LS
Oy FIoFTREEEPRLETY,
Adjust the length of the rod by using the rod
end so that the mixing arm is horizontal
when the engine control stick is HIGII.
Main rotor blade pitch should be about
+8°HIGH stick position Adjust as needed
during flight testing.
AT FARO-RRICTLOPERBBCLST
Horizontal MNETOT. ThETAICEDOETEY b
LTFauw,
G 72 3 e Wl
o o
&
Horizontal
ILALAFAYINAO-OBICAL T PEYFLIA—H7Z b EIOCDE(L/{—H kK
UL Y — KR - 10D E ELABICOY FI-FTOy FORSEWELET, o e
(R FO-7RETC I PRHAKEDETEY FLTTFEL) R SFAT=8
IOBBELEY - HA-L 0y KRIMAW E A, Mixing sr
Adjust the length of rod A by using the ball link so that the collective pitch lever is positioned at @ ICAATAYINAOA—DOBICIX L P —LDEVENAETALTLO-—2-0O
90" (when the lever is horizontal) and the servo wheel/lever is at 90° when the engine control EyFHh-2l3B 0y FI-FERLTHEARLET,
s'tick is !IT: l:f)W. . Adjust by turning the ball link so that the shorter side of the mixing arm can become horizontal and the
 Atthis time, don't mount the servo horn and the rod. pitch of main rotor becomes — 2° when the engine control stick is LOW.

24



9. AZESA Y- tO-ALT - LDRAE A iV No.10> 884 & v &,
ADJUSTMENT OF STABILIZER CONTROL ARM [13] Final assembling Use parts in bag No.1.

1. FyvEOET
ASSEMBLING THE CABIN
c X pECENY PTG DOE T LELBAERL. Hy bLET,
cR-LEMASHLE, REIEMRITEMLET,
EMAEOEZIEEF, ELADXFyELHPRLALEVWEIFELTTFEW,
cXxpELEX P /E—SEOETLOTF-TETREDHLET,
c N EHTTM26x6TSH 7 2T & T,

Kk

Horizontal

* Cut off the cabin along with the cutting vy /E- ¥ ?,E‘/
line with necessary part remained, Wind shield (/}nbm
* Assemble R and L together, and cement \ LT,

them with cyanoacrylate glue.
Note: When assembling together, be
careful so that both the rightand left 3¢ % 4 / ' — (2 E 2L 8 T F H B MIEM A

cabin members may not be twisted. TIEODERVWTLE D,
* Set the cabin and the windshield * Though the windshield is fixed with
together and temiporarily fix them screw, it may be fixed with cyanoacrylate
with a cellophane tape. . glue.

*  Drill holes of 2, and mount th
windshield in a position with M2.6 X
6TS truss.

M2.6x6TShZ A
M2.6 X6TS trass

¥y /E-
Windshield

\Q

@ INOY, ILR—F—-2AF 497, I2ALATA9INFZa—-bILORICAFIES I -0
L hO-NWT—LNAFIC L3Oy FORSERA¥LET,

@ Adjust the rod end so that the stabilizer control arm is horizontal when the engine control
stick is at full throttle with the aileron, elevator stick at NEUTRAL position.

A BBOOy FO) Ly -—JRBUZMO—-70OWBE, ERIEISAIFTALEERTXZFOK
BEICEBTHARLTTEL,
Adjust the length of the rad so that the stabilizer control arm is horizontal when the aileron
and elevator sticks are at NEUTRAL,
Main rotor blade pitch should be approximately +4°at HALF STICK.

¥vE S Z T SST-CONDORF % — b
: SST-CONDOR decal

25



2. AA O—%—#har, B
ASSEMBLING AND MOUNTING THE MAIN ROTOR BLADES

@O AM2TL—FICTL— FiidiiRABE o7 AEB & &b, TH% IEMAI GO L) TlEMLE T,

iE) WEARABAFITICADLIEFELTFEY, W, e 1ammic b a2 L3 CH > Food0LT
T é l"\ﬂ

@ AL TL—=FICIL—=FTy a8 TRY EMATHERLETY,

O HWHlE AL TL— FORICEDY . BELET,

@ AATL—FIEOIA FEIRS IERATIEMLET,

@ BEYLF1LTU. AL TL— RKICIHF 2 — T & 254, @MIC1I0mTORMELET,

® SBOFERTINE L X T,

@ bE2IFREAYMLET,

® A1TL—FONRS2EMN T,

(1) Cement blade reinforcement plates A and B to the main blade with epoxi adhesive agent (30-min,
handering type) with a ¢7mm hole position aligned.
Note; Be careful so that the reinforcement plates can be parallel. And carry out sanding so that the height

may become 14mm.

(2) Cement a blade bushing to the main blade with epoxi adhesive.

(3) Form the reinforcement plates to the shape of the main blade.

(4) Cement a weight to the main blade with epoxi adhesive.

(5) Carry out sanding the whole parts, and cover the main blade with heat shrink tubing, and allowance of
10em at both the ends.

(6) Then, shrink the tubing, using a steam of boiled water or a beat gun.
(7) Trim the ends to produce a neat finish.

(8) Secure the balance of the main blade. RICELTEZ

a5 AR (A) Form the blade reinforcement plate
Blade reinforcan@ to the shape of main blade. 1
plate {A) K

A4TL—-K TR¥ AEEAI
Main blade Epoxi adhesive
23.5mm
> iR (8) Nii) CE::> ‘ 14mm EiT
Blade reinforcement ote) v Parallel
plate (B)
Jb—FKJwia .
Blade bushing Gz b IR¥ ERAT
: NEEHS
Weight Bury the hole with
& epoxi adhesive.

e
T N ¢

A4 TL—-F

Muiolilnde S ——

26

M4 x 35CS

TL— KR4 —
Blade holder

%

M4'f‘rl:l‘/‘}'-y -

¥ M4 nylon nut

BWAKLT-7HE %<,
Apply tape to the lighter blade.

Q—-R=n~nw K
Rotor head



3.

7= T L~ FOM
MOUNTING THE TAIL BLADES

eT—NIL—-—FKbrt1rO—a-}
FHECNIMR T 2 — T & i 9,
e T =T — BRI F - T
L~ F&EM3IxI1S5CSEM3F T O F
TR T,

* Cover the tail blade with heat shrink
tubing.
* Mount a tail blade at the tail blade
holder with a M3 X 12 CS and M3
nylon nut.

M3 x 15CS

27

4.

JOAA = M3 x 26

Yo B O Q‘Q = Cross member M3 X 26
MOUNTING THE CABIN
JOAALIN— M3 x 26 ERDE S IZ M3 x /“S?E?/

10CS T &9,

M3 10(5/
¥ v ECHEMADOEMI x 1005 & 03 x 9 X ) // e\‘ Cht)
1FwW TG & 7,

Mount the cross member M3 X 26 as shown in |

the illustration,
Then, mount it with M3 X 10CS and g3 X 9 X
1FW.




e AE

HELICOPTER SAFETY

AyaJga—(t,

A4 O—48—,

CRELTREACERRSCEIRLT 771 ESELAT AL,

(D SST-CONDORD X 1 >0 — 2 — DI A E — K (2858 200kmEl EIc B V) £ 7,

@)
3

@

7274 FOBRICIIACICANYBLAVELRELPHTTF LY,
MUWVWOIBRBEABBYIHRN BT 1754 P EICDTF 9oL T
FTEW, W3HXRTOVEZRICRLTOIHIEDOMNEE LTTEL,
AF—CELEATI SO GBI OMAsETTOLEST, FL <12
[ SST-CONDOR | HEHKO DIRFEIE THRE EF &y,

FHIPREHRLE L TCHYH TRATIESVPRETOTCHRICEELT
FRALTF&W,

28

ToO—-—2—NEETHEELET, RT

Hirobo Ltd. shall have no liability or obligations whatsoever at any time for
any personal injury or property damages or for any special, indirect or
consequential damages of any kind how soever arising from the operation of
this product.

If you are new to R/C helicopter flying, please seek the assistance of an
experienced R/C helicopter flier. Since a R/C helicopter is a highly complex
machine, a mistake in construction or initial adjustment could result in a
serious accident. Inspect your helicopter alter every flight to determine the
integrity of the machine.

A R/C helicopter flown by an expect appears quite innocuous. However,
due to the high main rotor head speed used, a potentially lethal situation
does exist.

Fly only in designated areas and never near or above spectators. It is
highly recommended to join a local R/C modeling club and to purchase
liability insurance through the national organization.

For further details please contact the shop where you bought your
helicopter.




fE/N— (DWW T

PARTS FOR REPAIR AND MAINTENANCE

<BHDWAILDOWVWT >

Bt ipk., WIBENABICIR, ¥ FAMAIWABREA I — FEELE

HEESTHBHEVKDTEIV, SHECICHAEN L FICAYICC WA 1. =]

BEORA-—(MREEBS TIC—VDAHKESICTEXHEMA LSS Y

F.XRBBEBATHEYT AW, )

COBSICIE, FRf, K&, BEFS, FEHES+WPROL. 2E4 I — FE

5. G BEEB &V ERALTTEW, . 28D/~ & [

ANSINBIBEOTEXFE, 1FESVEREMATTFE L,

DX I Y —EXIBTVWAELEE T,

BE . W OAEROMIM) G ELE VAL VTS 10HRFIETHE Y

LET, OREXEVALLEVTYS30HBMEE TSR LET,

O H=HICOVWTIH, PRITEA20BBAEN LD CHEMREICE L L VWESE
EhBIBEN BN ET,

T726 [LBRAFhAILBTS530-214
EOFR— %) %5
TEL 0847-41-7400

=3 4]
7 fifl % K
0403-075 44 >TFL—K 2y b 3,000 = 6,000 1,500
0403-103 A A>T Xk 2ty b 1,000 = 2,000 350
0403-081 ZXZEZ A H#—/1— v bk 1,000 = 1,000 1,500
&t = 9,000 1,500

FOR PURCHASE OI' PARTS

If parts of your helicopter are missing or damaged, please buy them at the
shop where you have purchased your helicopter. Please tell your dealer the
part numbers and the names of the parts. If it is difficult to obtain
replacement parts, please place an order for parts directly to “Sales
Department of HIROBO LTD., or your country's distributor, with
remittance including freight charges. Please state your name, address, zip
code and telephone number together with your necessary parts no. name
and quantity. If your order covers more than two kinds of parts at the same
time only the freight charge that is the highest among the parts is to be
paid. All the other freight charges are free.

Usually, parts will be forwarded within ten days after we receive your order
& payment.

The freight charges herein are based upon the current rate of Jun. 20, 1989.
They may be subject to change.

SALES DEPARTMENT,

HIROBO LTD.,

530-214, Motoyama-cho, Fuchu-City, Hiroshima-pref., 726 JAPAN
Telephone : 0847-41-7400 Fax : 0847-41-9361 Telex : 645760

&&H11,100x1.03=11,433 —

HRH




Dl @ = hs o |
ROTOR HEAD

0404-212

0404-210

0404-211
0404-208
 onn . B @ 2521-045
2532-026

2500-044

I @ 2522-001
: ’\ i 0403-081
- ""E 0404-214 '
2506-013 216
2500-045 @ ©) - —
@ 0404-202 -006
N\ 2525-001
WO 2500-060 2530-00
2532-002 : 2500-064 104213 2533-005
2506007 ,eis 007 ’ :
2532-021 \/ /
Y o
T P @ 2522-003
)
0401-004
2505-006
—— 2521-015 3
0404-001 2500-061
2522-005

30



BT (BTGB R S TR SR ST

LT

Mmoo

2= FNO i B oy bAE (A BRG] ek | Delis {4011 &z 4% H
Cord Mo, Name of parts Deseription Q'ty | Price charge | very Applicable models
0401-004 ;mii‘fiir{c::;;l' n:m* B r=A 2 | 1,200] 120 A
0403-081 ;‘migi;:b:;‘ s 2 | 1000|1500 | A
0404-001 J\?ﬁ::giriT o :.:fti‘lt.‘hll:jnnrinu ! 16001 120 A
0404-202 | g ¥ ¥R I = 2 |t200] 20 | A [DECnaO
0404-207 f:;;f"‘x T Fe g 2K ;;;‘;‘N 2 | 4500 1500 A |SST-BBL
Main blade L=655 1 set
0404.209 ;u{iﬂ"m_::t‘(:fi’;;fs’ 1| 1,000( 240 A g]s;z'-conmt}k
0404.210 ;;::ngg)z’ 1 goo| 170 A ESBECONDOR
s [ ool o i
0404-212 l:e: t.hﬂ‘e :I: “‘/s :;;ﬁ:fl;l‘% o 1 1,000] 240 A SB%QCON POR
0404.213 ‘3: ;“‘;_(;g}z‘ 1| 2200| 170 A g?;PZ‘CONDOR
0404-214 gu:t:r;Jt: ;‘;};‘z; 1 |4000| 240 | A g‘g‘CONDOR
0404.215 | FFZ A Assy B Eehiacl 1 19,800 1,000 . g%‘l‘c-BBL-BBZ-
Roter head one
set
0404-216 ;':t::;:“' & 2 600 170 A
2500-036 | Brg. p3 % 98 X 4 2 [1200( 120
2500-044 | Br8-PBX01EXS 2 | 1,200 120
2500.045 | B8 6X16%5 2 1000 170 | A
2500060 | 8- * ;uil;t’fsxxllzz 2 [1200] 170 | A
2500.061 | BrE-#4 X894 2 [1200 120 | &
2500.063 | BrE- 93X 8TX2E 2 1200 120 | A
2500064 | BrE-93X87X2 2 |1200] 120 | A
2505-006 | M3 :y:) LA S 10 | 200 70 | A
2505007 |\da * © * T b 0 | 200 70 | A
o AR, o ] ™
2506-013 ffl:t ;n:h: r_n;g'i’; e 5 500 120 A
2521-015 L:::c:":r_(g’ 1 200| 120 A
2521.045 |5 10X48% 2 — 2 | a00| 170 | A
2522.001 :d:.’;; o ool 5 | so0f 120 | A

31

S AR PR BT T D kA,

2 FNO & & errme (A wfe w| B TR BT gy e mm
Cord No. Mame of parts Deseription Q'ty | Price thar!.{ga very Applicable modaels
2622.003 I.I:::r. :“f;.‘,"i ;]M"" S 5 s00| 120 A
2522.005 L;)u; :. dl.h?zl:( ::,)m s 5 500 120 A
maso0r Moo 7 5 | 250 0 A
225001 |SORA KN 5 | 2ol 70 [ A
2530-005 f.l \:';:hoﬁt‘{ﬂé: RAE) 2 | ao| 70 A
ansvong [0 ) A 2T WAk 10 [ a0l 70 | A
2632002 | . ;f;‘: ey TS 10 | 40| 120 | a
2532006 é’ n: ;r::,\: 4 ':(;u“ M3x20 10 | 400| 120 A
2532.021 ga: = :‘:"hf 4';: il 10 | soo| 120 A
e | TR R s 0 | eo0| 120 | A
2533-005 ;-a: :ie:i?n::ﬁ:l: screw M2 %8 10 100 0 A

M3x14C5 10 | 400 120 | A




Ay aTY R

WASH OUT
2521-038 @

0403- 023

0404-013

-

@—— 2500-066
©)— 2500049

2500-049

0404-034

0400-004

2500-054

)

S

-\\‘"-\.

2532-004
2500- 072

2525- 001

‘DL 0404-209
™~ S 0403 038

0403-047

D

T~2508-003

2532-003
ﬁ,/

E— 2506-010

> 0403019
)

0403-099

:f ) .#2500 045

15
ﬁ

0403- om\xﬁ
2500072 w

2533-006
2532.016
0403-085 po
'\\? 2552008
0404-023 2509-603
0400-113
2530- 004 @
o a—=p P
® 2532 005
@ 0403-062 —
/ 0403-011
2531- 003

32

2505-006

E/onuams
@ - & -
2500-047

0403-063

0403 017"

@ 2500-048

2500-047

0403-033

@,—2508-003

AN

2532-006



SOl EET R E R TS 0 A,

SR EE R B BT Y A

2- FNO a % ey rms (A wfe w8 MR Mmoo

Cord No. Name of parts Description Q'ty | Price ehatgn | ‘vecy Applicable models

2508-003 :wl; :_":; dig 5 | 500 70 [ A

o [ o T ICEIE

spzsonp | SISIENAS B o 1| 2000 70 | A

2625001 |32 e b 5 | 0| 7 | A

2530.004 lfi:;:bor}tfﬂﬂ; kD) 2 a00| 70 A

e—— LA AL 2 | a0 70 | A

2531-003 ;;’s;;iﬂ:‘” M 10 | aso0f 70 A

2532-003 gﬂ; ;::]._fai 73 MIxiD 10 | 4o00| 120 A

2532-004 gﬂ; b i 10 | 400 120 | A

2632.006 gﬂ: ;r:r:hfai;o_ M0, 10 | 400| 120 A

2632.016 ga:;:wzga-:(;t;‘mxsm: ‘:;!:F :;‘:"} 5 200| 120 & BBCS5T-E
\\Il'nah out guide
pin

2533-006 | 7 IR E A M2x10 20 | 100 120 | A

Pan head machine screw M2x 10

St PR P Pt | Dk | SRTRAS
0400-004 ﬁﬁn?r:nzn.iltgitn?lﬁn:i-n:f :ﬁgwmblnd 2 200 120 A E!"S!{!?%.‘i\:‘!lulth
T L 1 ] 0 | o [
se
0403-010 F:i:uilsr::t? i :vir:itthing 1 [ 1000} 170 A Eg(ﬁnqtifl:m?
os0g.011 | m b0 L[ mm] g | A |5 BSEENEEAL
CONDOR
0403017 oo T 2 | o o | A fggrg
0403-018 &Z“‘:ofg;f:;.ﬁw 1 | 1300 170 A ggggnznm.
0403019 .E;i; E“;jlz;';# - 1 300 170 A ggﬁguzum
0403.028 |58 et ook | tae| wo| 10 | A [BEC
0403-033 :u;-h?:ﬁz':rivnahnﬂ T?\:’:.ht:r;nig 1 1,800] 170 A gg?q'[)s(?;{-
N R M [ [ e |
o D AT 5 oo 2w | o [
o [t TR s o] 0 | & [P
] [ Pranspombled | 1 |1200| 240" [ A [P5C
Bl (SN0 T RTRE =k 2 | 350 120 A, [BEC-SSEE
W-type wash-out control arm
S I
0404013 | BCE 0 T el ¢ Jiso| am | & [SERESSTC
e e o] o | xR
OAD084 ;:&ﬂh:uﬁ:i:h:e:'r Prensombled | tont | 4500| 800 | A e
0404-209 :';:“"m'::(tﬂ‘l?gm 1 [ 1000 350 A |BEESST:G
2500-045 g:ﬁ;}’f;fx"l";xs 2 |1o00| 170 | A
2500.047 g:i}?.::ﬁ;:zslxs 2 |1600| 170 | A
2500048 | peS.0 ¥ 0 = 12, 1 [1s00| 1m0 | A
2500.049 g:g;;:n}f:&xs 2 |1g00| 170 | A
2500-054 E:i;g’,?: s6x 103 2 |1000| 120 | A
2500-066 g:ﬁ}?::g?xxz‘;xs 2 [ 1200 170 A
2500-072 g:ﬁ;?:s";’;’;’.’,‘:mp 2 |1200) 120 | A
2506006 [y > 0 #F 7+ 0 | 2000 70 | A
aoeap [ * L SRENL 20 | w00 7 | A




AT L— LA 0403-048
MAIN FRAME

Wﬁﬁﬁ — 2532033 2532.003
@aw

@
9;72505-009

0404-005
N

0402-099

0403-023
0403-022

0404-029 m

'Bm‘ 4
0404-007 ey

2505-013

2532-003
2505-006

0404-013

0404-028 0403-099

2506-010

0404-041
0404-006

2505-006
0404-004

0404-042
534-003
2532-003

0404-043

0404-045

0404-027
0404-040



Bl R T A RS TEE AR Ol P R SR )

SR T B L R T D AL,

i W

Deli-
very

3~ FNO & & e bes A mfe @) g A RS e
Cord No. Name of parts Deseription Q'ly | Price charge | very Applicable models
0403022 | g oo ! 1| 00| 20 [ A |EOREOR uz
BBL
0403.048 | 1. :;:u—hjltit:u - s IJ:E'. :m. (L lﬁfulr 1200 240 A gglgtgh;r I‘)lE)[l‘tBL
each BBRZ
0403-099 f;::ni; e 2 | 400| 170 | o [B88-BBC.SST-E
T A o] o [
TR [tk v 2 | s00| 10 | A [SSTE
Bdosgos | £ 272 Max38 2 | s00| 170 [ a |SSU-SST-E
s [ [+
0404-007 ;2;:{“1:":&“3’ 2 | so0| 120 | A
0404-027 ;kfd :i:e:l; TEraT 4 300| 120 A
0404028 [, r_vfmzfnfs:;o’f: F 2 [1200) 240 | A [SSTE
0404029 g~ * 77 ¥ ™ 1 | soo| 240 | A |5STE
0404-030 ;;:ﬁ:ﬁf{;,m’ 1| s00| 240 | A [SSTE
0404000 | G 7 7 £ |isoo| so| o [B8B-SETE-SST
L N PP v s £
each
each
0404.043 | 7 = (O B Bl [2500| aso | A [SSTE
each
0404045 [t 7,57 5000 Lae | L000| w00 | A [SSTE
0404205 | 0 ear assemily IEONDOR) Yaus | 2800] w0 | a [S37CONDOR
0404206 g v 7 ¥ 77 1 | Looo| 600 | A |hnCONDOR
2505-006 | \13 :;:U: s OF 10 | 2000 70 | A
2505.013 mg:g Ly ) 20 | 200| 70 A
280800 [, 7 s 2 | 10| 7w | A
206010 | 1 1 ¥ KAX1 20 [ 100 70 | a
2532.003 | &> A A 10 | 400 120 | a
2532.099 | o e bdiala) EAlrd et 1 | 40| 70 [ a
2534003 |2 7 E7 7 27 12— M3x8 it | 1 "

Tapping screw M3 x 8

Applicable models




T—=IbITZw b
TAIL UNIT

2532-015

0404-022

el

L —J
@

0403-069

S

" z 0400-090
i 2524-001

g, 2504-014 &
2533-011 A
rd

2523-002

2505-013

0404-020

0400-067

o

ﬁ 2521-001_-

j / 2506001 /¢
% 2532-029 /
0403-077
i

36

0403-069

2524-003

0404-201

0402-031

2500-045

2532-006

=0

2 “@__ 2532-008
\ 2532-039

%; 0403-024

0402-063 " |g
2505-006_~

@@g0
et

0403-025

2500-062

0404-038

2532-015



SRR R BRI S T D R A
=~ FNO & % N O ER AL RN
Cord MNo. Name ol parts Description Q'ty | Price charge | very Applicable models
T LA 1o 2500/ 1000 | A | oo
0400090 | X iny ¢ | wo{ w | 4 |[PTT-ETE
{403-001 gu.:.d:;:I;.-: - \lv‘\"‘ifixearing 1 800| 120 gﬁ;gﬂiﬂ‘g}ﬂf[
0402.063 | 1, :oLA:.g/..:sim:y 1% lsso0] a | & [SeiSeBBCRAL
0403024 | g0 *t-:xs:'s) e 1 | so0| 120 4 [REPREET
0403-025 ,:l; ::a: ubh:ldi:: ny— w;rrnn: ?a:».;h " laffr 300 70 A SBI;]\;.I.IB BBC BBL

(A)and (B) each
0s03.051 o7 * 7 g;i;’;;.;.’p:lty 1 700( 240 A [B8C
0403083 | 7.5 FG T Presssembled | tont | 2500| 170 [ A [BOC-BBL-BEZ
0403:054 | 1o Ve over i | | i | o [S9OSS-ERE
0403.069 | GuAb i b WL Hortwontal, | tome | 1500| 800 [ A [DBO-SSEE
vertical, film
0403077 | it eorabraceset. - " taot | 1000 800 | A |3RC-3RE
e A ] | e (e
0404-022 ;’::e Zn)r:dy ‘ 3 500 120 A Egg -RBL-RAT-E
404098 | 1 i pramatical vt bl - o105 s | o o | & [SORAREEEAL
ans000 &?Q;In’f vl :;:e La738 e 1 1600 so0 | a [SSTE-BBL
0404201 |g o s FE X e 13;';.- 800l 200 | A |setconpor
each
2500045 | '8 f“’; i 2 |1000 170 | a |BBC
2500063 | ¥, 2 0 % X 2 [1200] 120 | A
T Ll 1 [1800 200 | A |BBL
2505001 m :u;" " 20 | 200] 70 A
2505-006 |3 7 < 2 T + 10 [ 2000 70 | A
e AL o [ w |
2606010 [, ;;:h:rﬂsii);:a 20 | 100 T0 | A
2521001 [0 1 | 0| m | a |ShutleBEC
2523.002 | 30— 27 FUSEERT supst2x1200 [0 T ool 000 | A flllimf:* "
2624001 |2 o 7 FE ¥ o e B B e
e M 10 | aof T | a [BBC
2524.004 TN 2o wrr4F 5 i 70 A |BBC

Double link pin type

37

SRR e Tl ) kAL

=N

L

:(:Jﬂ_rlikf‘?f:,) Nl.ll"l‘lil! ul'spnrm Dte:cr:;mg\ )\Q'I.ya E!:.’ritcn Elf‘:irss:t ?::;r ﬂ:ﬁlﬂ:{tﬁ&ﬁal!
o BT ] ] »
2531-001 ;:el, u::;?,:: e Wi 1w | aoo| 70 A
2532-006 g;:;j:;;;;; M3 20 10 | 400] 120
2512-008 gn; ;:;r:wzmys'::zr: M3 X 20 10 | 40| 120
2532016 Sn: ;r::hfsi r e 10 | 400| 120 A
2532029 (Tu: = r:wxh?;:( e w0 | so| 70 A
2532.039 gﬂ; bt : :‘l\f.zlli.' s MIEx B 10 | 400| 120
AR o [ | 0
2533-011 ;;:lt:ifml::i:.:smw M2x 12 20 | 100} 120 A
2534-014 PaErYAY)a—- M3IX12 264 10 200 70 A

Tapping screw M3 12 No.2 type




T2y b

2532021 2532-021
ENGINE UNIT 41 @ @/—
8.
===

0404-063

0404-012

0402-046

2534-003
o li'
~.
0400-051
0404-031
2506-007 0404-044
2534-003

0400-051

@f‘%zsnooa
o

0404-044

2533-005

38



B T (T A B F U AR R (s S S

B N

W

:("J:rdlhll‘:’:o Nuf:)of%url.n gl::crliﬁ.iﬁl *Q'I.)F r'Fg“ri::-e Freight | Deli- ApEI;iEREg;EnI
charge | very p A
o ST LR 18 I e
ench
0402-046 Sj‘m’: u‘":bful‘: hi';;;ul MB-400 1 600 170 A S/S.TI: Felinge
0404-009 go;iligys;:u;‘;ofn%rﬁ bracket 1 oo 120 A e
0404-010 ;mit:ri;l:y;r:s;e?g‘ﬁséil ! 300 70 A S
0404-011 Szt.li'l:ril;l;;;]s;e?t%ufﬁyNzk"l 1 300 10 A PR
0404-012 Siuit:r:u;l:;_w:s;u?gn‘:%} 1 300 0 A A
oaoa00 [SST =22 > v 7k t |1s00] 600 | A |SST-SSTE
0404082 | G Tl Tt ft Withtapersd | 1 |2000( 360 [ A [008SSTSSTE
collar
0404-033 ;mi;rilﬁl;' v= 1 [3000| 3so [ A [SST-SST-E
0404-044 gi?:ﬁ:n;t;fp:c:uz;;:hrmﬂ e ﬁ;l. 1,500 GO0 A 883.55T- S5T-E
each
i [ 1 |a000| 600 | A |STF
2505-001 :;:ﬂ: " 20 | 200 70 A
2506007 | P10t washes ghx 1008 20 | 100 70 | A
2525.001 ;:ﬁ’:}:{";‘;a" 5 | 250 70 A
2532003 g.; sz;::‘;a';‘l; maxa0 10 | 400 120 A
TP b e d A 10 | eof 120 [ A
2532.022 ga:;::‘&“xﬁ; Mdx15 10 | s00| 120 | A
2533.005 | 20 e iea scrow M2 2 | 00| 120 | A
e L ddld R 10| 10| 70 | A

Tapping screw M3 % 8

39

Scdnlif iz iR LTl 0 E AL,

I- FNO
Cord No.

an H

Name of parts

2 FME
Deseription

i

=1

Price

& 0
Freight
charge

W
Deli-
very

{3 71 o7 At UM H
Applicable models




EvF7y S
PITCH UP 2522-007

2500-036

&ETR 2533-006

2525-001

0403-027
2532-003

i
0103-056 /@\
!

2506-019

2505-001

. 2506-010
. ‘-\@__,,.2500-035
2533-0()6’//3 . 2500-024
@ 2524003
2525-001
o @v/ 2506012

2500-024

0403-056

& 2505-012\
g

0403-027

2522-014

2500-036

@/ 2524-001

0403-055

Y
@\o

2532-032

2524-005

2522-001

\
& L.

°o—

2532004 0403-029

o

2532-003



SAORR R T E TR D kA
3~ FNO a % ey rw (A me @ m M M e
Cord No. MName of parts Description Q'ty | Price :hnrgga wr); Applicabla models
CoFbri—vrx7h BBC
0403-026 | pisen lver shaflt 1 50| 120 A
LelBL =k b LEx® Mx® | 134 BBC
0403-027 || und type lever set Ltype x® 1set | S00] 120 A
Itype x@
Lbs—=¥—0 Kty b Er.BY ¥ it 134 BBC
0403-028 Elevator rod set With pinand E 1 set 6001 120 A
ring
LbAN=F == BBC
0403-065 | g0 tor lover 1 500 170 A
ALy P FLri—gy b A, (B &1 BBC-SST-E
0403-086 | oy jgetive pitch lever set 1 for 8oo| 170 A
ench
Brg. 93 X pB X 4F BBC
2500-036 Benring. p3 X o8 X 4F 2 1,200 120 A
Brg. 06 X 810X aF BBC
2500-065 Benring, 96 X $10 X 3F 2 1,000 120 A
2505001 M2 77 F 20 | 2000 70 | A
BTy pdxixl
2506-010 | p1oy washer 3 X 9% 1 20| W0 T A
Ty v v p6XBx0.5
2506-012 Flat washer g6 X8x%0.5 5 500 70 A
FTr v pdxdbx0s
2506019 | plap washer 93X4.5%0.5 sl W Whesicl® W
TYxAFOy FM2X106
2522001 | A gjust rod M2 X 106 Elam A
TxA POy FM2X45
2522-005 Adjust rod M2 X 45 5 500 T0 A
TIdxA Oy FM2X55
2522007 | p i ot rod M2 X 55 5 | s00| 70 [ A
TYyA ROy FM2X110
2522-014 Adjust rod M2 X 110 5 500 T0 A
M2y Fxr»§
2524.001 |2 7 7 F 5 | 280 70 | A
Oy FTx FE»a2xds
2524-003 Rod end pin g2 4.5 10 300 T0 A
Oy FXrFes247 BBC
2524-005 Rod end pin type 5 250 T0 A
o5 A — 1L
2525-001 o hnriarad bali 5 250 T0 A
FoaTA7Ya—-MIXI0
2532-003 Capscrew M3 x 10 10 400 120 A
Frv 7RI a—-MIKIZ
2532-004 Cap screw M3 x 12 10 400 T0 A
FryTRA2Ya2-MIK20
2532-006 Cap screw M3 x 20 10 400 120 A
+ I E A M2x10
2533-006 Pan head machine screw M2X 10 20 L A

41

st AR L LB R AL TS b kA,

2= FNO
Cord No.

o

an
Name ol

k]
f parts

e FAE

Deseription

A B
Q'ty

iE

Price

IR
Freight
charge

LTI
Dali-
very

12167 G U E

Applicable models




¥vE2-ZNDh
CABIN - OTHERS

0404-217

0404-218
2534-013

0404-204

0403-097

42

F T q =y
OPTIONAL PARTS



SEACE R R S T Y B A,

7= KNO & % RN e AN
ord No. Name of parts Description Q'ty | Price chnrﬁ;a “"; Applicable models
0403-097 .;r:c:i:é:"zf_jf 1 | se0| 240 | a |BBC-SSTE
0404-203 Ssg:gggggg:f:is:ri_hz\gmark } 8oo| 2do A :[;!?SECONDO“
0404-204 ﬁ:ﬂf’cﬁﬁ - 1 | 1,000 240 B
i gn:i;fy R.L. 1set & lioes| cone X %‘?;!ECUNI)OII
0404-218 ;i:djsﬁe';d 1| 1.600| 1,500 A g?!'!'{:comon
each
2504013 | 3y REAATYA-NIENE Y TA w0 | 200 70 A
Tapping screw M2.B %X 6 Truss, No.2
type
*+Far
Option
0400.058 [ {50 etk b black | 1| 0| 120 | A
0400-060 :{:inilid:;e:t‘::lfi:k::u;i:gl?:ed) - 1 oo} 120 A
0400-061 :In.‘[nyhljl:{i:;e:.tqftfi:ktu_bi:g((a\:'hite) - 1 3001 120 A
0400062 | i de heat ahuink ubing (Black) | 1| wof 0 | A
0400-063 'l’_:s; Ii:njd‘ul(h:nf::z\:t:t;b_in::a?dl i 1 o] 1 A
0400-064 ’;:Hl:lin:ubh:ﬂfal:ﬂ:;b—in::a‘:lih!] = L 0} A
000120 B R eide eabut il oot | 6200] 800 | A
0400-125 | 71 V= K< 2 2= 1| soo| 120 | B
0401095 | B B o eaitien for 55T Lot | 6200|300 | A
0401103 | G50 st maMler for 096 1SFH Lot | 8200 300 | A
0401-104 ﬂﬁfﬁffﬁfp;?;a;fsgg_ 1 |20 170 | A
0403-087 ﬁ?ﬁ;::tarbu:i:;mmg 1l:::n 18001 170 | A
0403088 | 16 LI e bearing Lot | 1800] 170 | A
0403089 | B18. 1 - bearing. Laet | 2100 170 | A
DARA-030 g;llgl‘fli:al;znltlf\r.;rte]:\:;;\xri:g A llil 1600|170 A
0403.091 | %, 0t out with bearing Lot | 4800|200 | &
0408088 {0 vt fr deatification 1| sof 2e0 | A |PBCSTE
numbers
0403101 37 —2— =¥ i I 1 |1000f 170 | B

43

S LR IREL TR T D b A,

3 - FNO & % e rmm (A shi gt R AT e
Cord MNo. Name of parts Description Qty | Price charge | very Applicable models
5 Jaow] 0 |

0403-105 [';r: x”mi‘:lf w 4 |1o00] 70 B

0404.014 | i kol made 6350 bearing holdor 919 i |1ooof 1m0 | A

0404-053 I;;enjrijl‘l;t:‘;‘lgurf;uﬁ:l:r:st llﬁt i 120 B

0404084 | & o o oy X 74 t | ol m | 8

0404-055 g e g; :n':h:fuz: g l':ft 5500| 240 B

0404-060 glu_l.c: :u:l'n_r :rlu_e{'ljt:rl:r? e llgt 3,000 600 B

2400-002 é :‘wil:r’ B l':fl 6,800 | 1,000 A

2400-005 g:‘m’;le_rin;:u: eid e lal'n]r 700 800 B

each
2400-006 ’{:,iy_y_ze"*—m?yfyﬂ 1 300( 240 B
Adapter rubber for Z starter spinner
2400-007 %:mit:r:w:t:\h:c: FaEs llsi:t 40| 120 B
snoppon | DAY At F il 1 |1400| Boo | A

1.5V Mars battery




